Wright Manufacturing Stander 48, Stander 52, Stander 61 User Manual

1.59 Mb
Loading...

48", 52", 61" CUTTER DECKS

REF #

PART #

DESCRIPTION

48 52 61

1

93430001

CUTTER DECK,48" W/CAPS(33) & DECALS

X

 

 

1

93440001

CUTTER DECK,52" W/CAPS(33) & DECALS

 

X

 

1

93450001

CUTTER DECK,61" W/CAPS(33) & DECALS

 

 

X

2

93430002

DECK COVER, 48"

X

 

 

2

93440002

DECK COVER, 52"

 

X

 

2

93450002

DECK COVER, 61"

 

 

X

3

17460001

CAP, VINYL 2 1/2 X 1 1/2, DECK CVR

X

X

X

4

18410001

KNOB, BLACK PLASTIC FOR DECK COVER

X

X

X

5

11990005

BOLT, HEX 3/8-16 X 2 Z5

X

X

X

6

13990010

WASHER, FLAT USS 5/16 Z

X

X

X

7

71460009

PULLEY, IDLER 5 3/4x1-1/16x3/8bore

X

X

X

8

24460001

STUD, THREADED, 3/8-24

X

X

X

9

15990007

HITCH PIN CLIP #213

X

X

X

10

15990010

E-CLIP 7/8

X

X

X

11

13990017

MACHINE BUSHING 7/8 ID 1 3/8 OD 14GA

X

X

X

12

14990001

BUSHING, BRONZE (VELKE# VPIVOTBUSH)

X

X

X

13

98490002

IDLER ARM W/BUSHINGS (12)

X

X

X

14

12990008

NUT, LOCK FLANGE 3/8-16 z

X

X

X

15

93490001

IDLER ARM BASE

X

X

X

16

11990012

BOLT, FLANGE 5/16x3/4 z5

X

X

X

17

12990007

NUT, LOCK FLANGE 5/16-18 z

X

X

X

18

12990021

NYLON LOCKNUT, 5/16-18 z

X

X

X

19

85460014

IDLER ADJUSTMENT ROD, 3/8 X 7"

X

X

X

19A

85460030

IDLER ADJUSTMENT ROD, 3/8 X 8"

 

X

X

20

71460006

PULLEY, IDLER 4 1/2 x 1 x 3/8 bore

X

X

X

21

12990003

NUT, HEX 5/8-11 z FOR BLADES

X

X

X

22

13990007

BLADE SPACER 5/8x1 1/2x1/4

X

X

X

23

11990033

BOLT, HEX 1/4-20 X 7/8 P5

X

X

X

24

71460008

BUSHING, SPLIT TAPERED 1"

X

X

X

25

71460004

PULLEY, SINGLE GRV 5 3/4OD-A/B

X

X

X

26

71460005

PULLEY, DOUBLE GRV 5 3/4 OD A/B

X

X

X

27

71460011

BELT, ENGINE TO BLADE 48" WS

X

 

 

27

71460003

BELT, ENGINE TO BLADE 52" WS

 

X

 

27

71460013

BELT, ENGINE TO BLADE 61" WS

 

 

X

28

71460010

BELT, BLADE TO BLADE 48" WS

X

 

 

28

71460002

BELT, BLADE TO BLADE 52" WS

 

X

 

28

71460012

BELT, BLADE TO BLADE 61" WS

 

 

X

29

93460002

CHUTE DEFLECTOR, WS

X

X

X

30

16460002

SPRING, TORSION, FOR CHUTE DEFLECTOR

X

X

X

31

11990003

BOLT, HEX 5/16-18 X 4 1/2 Z5

X

X

X

32

11990027

BOLT, HEX 5/16-18 X 1 Z5

X

X

X

33

17460002

CAP, VINYL 3/8 x 1

X

X

X

34

12990010

NUT, LOCK FLANGE 1/2-13 z

X

X

X

35

11990015

BOLT, FLANGE 1/2x1 1/4 z5

X

X

X

36

11990046

BOLT, FLANGE 3/8x1 z5

X

X

X

37

72490001

WHL, PLASTIC, 5"x2-3/4" w5/8"bore

 

X

X

38

12990022

NUT, NYLON, JAM 1/2-13, SCALP ROLLERS

 

X

X

39

13990016

MACH BUSH 5/8 ID 1 OD 14 GA

 

X

X

40

11990022

BOLT, SHLDR ALLN 5/8 X 2.75-ROLLERS

 

X

X

REF #

PART #

DESCRIPTION

48 52 61

41

11990030

BOLT, FLANGE 3/8-16 X 3/4 Z5

X

X

X

57

15990003

MACHINE KEY 1/4X1/4X1

X

X

X

58

71440002

BLADE, 16 1/2", FOR 48" DECK

X

 

 

58

71440001

BLADE, 18", FOR 52" DECK

 

X

 

58

71440003

BLADE, 21", FOR 61" DECK

 

 

X

59

13990011

WASHER, FLAT USS 5/8

X

X

X

60

11990014

BLADE BOLT, HEX 5/8-11 X 10 Z5

X

X

X

61

71460007

SPINDLE ASSEMBLY

X

X

X

62

71460014

EXTERNAL RETAINING RING

X

X

X

63

71460015

INTERNAL RETAINING RING

X

X

X

64

71460016

WASHER, LARGE

X

X

X

64A

71460021

WASHER, SMALL

X

X

X

65

71460017

BEARING

X

X

X

66

71460018

SPINDLE HOUSING

X

X

X

67

71460019

ZERK FITTING

X

X

X

68

71460020

SPINDLE SHAFT

X

X

X

69

WRJ300-3

STANDER GRASS GOBBLER (INCL 70 & 71)

X

X

X

70

GGL1-1

GRASS GOBBLER LATCH

X

X

X

71

GGD4-4

DOOR

X

X

X

72

LG1000

LEAF GOBBLER (4.6 CU. FT)

X

X

X

73

95430001

MULCH PLATE KIT, 48"

X

 

 

73A

95440001

MULCH PLATE KIT, 52"

 

X

 

73B

95450001

MULCH PLATE KIT, 61"

 

 

X

74

16460005

SPRING, DECK IDLER

X

X

X

75

12990020

NYLON LOCKNUT 3/8-16 z

X

X

 

76

12990031

NUT, TOPLOCK 3/8-16

X

X

X

 

 

 

 

 

 

(c) 1998-2001 Wright Manufacturing, Inc. All rights reserved. rev. 12/01

CASTER PARTS

REF # PART # DESCRIPTION

LS LT SS REF # PART # DESCRIPTION

LS LT SS

1

98460013

L-S CASTER KIT W/O BRKT (SET OF 2)

X

 

 

1A

98460005

L-T CASTER KIT W/O BRKT (SET OF 2)

 

X

 

2

93460006

CASTER ADJUSTMENT BRACKET

X

X

 

3

98460016

L-S CASTER ARM (INCL 1-#20 & 2-#19)

X

 

 

3A

93460005

L-T CASTER ARM WELDMENT

 

X

 

4

93460008

L-S CASTER YOKE

X

 

 

4A

93460004

L-T CASTER YOKE

 

X

 

5

72460002

11X400-5 WHEEL ASSEMBLY COMPLETE

X

X

 

6

77460008

RIM ONLY

X

X

 

7

77460009

TIRE ONLY

X

X

 

8

98460019

BEARING KIT (2 EACH #9, #10, #11, #12)

X

X

 

9

77460004

WHEEL SPACER

X

X

 

10

77460005

GREASE SEAL

X

X

 

11

77460006

TAPERED ROLLER BEARING

X

X

 

12

77460007

RACE, FOR BEARING

X

X

 

13

VKWHLZERK

ZERK FITTING FOR WHEEL

X

X

X

14

11990034

BOLT, HEX HD 3/4-10 X 6 1/2 Z5

X

X

 

15

12990026

NUT, NYLOCK JAM 3/4-10

X

X

 

16

15990013

LYNCH PIN

X

 

X

17

13990023

MACHINE BUSHING 1 1/4 X 10 GA

X

 

 

18

13990022

C- SPACER

X

 

 

19

14990003

BRONZE BUSHING

X

 

 

20

15990006

ZERK FITTING FOR CASTER ARM

X

 

X

21

98460018

CASTER BOLT KIT(8 BOLTS, 8 NUTS, 16 WASH.)

X

X

 

22

11990030

BOLT, FLANGE 3/8-16 X 3/4 Z5

X

X

X

23

12990008

NUT, FLANGELOCK 3/8-16 Z

X

X

X

24

17460003

GREASE CAP

 

X

 

25

15990012

PIN, COTTER 1/8 X 2

 

X

 

26

12990023

NUT, CASTLE 3/4-14

X

27

77460002

TAPERED BEARING FOR PIVOT

X

28

77460003

BEARING RACE FOR PIVOT

X

29

77460001

GREASE SEAL

X

30

13990021

BUSHING, MACHINE 7/8 ID X 1 3/8 OD X 1/4

X

31

13990008

BUSHING, MACHINE 7/8 ID X 1 3/8 OD X 1/2

X

32

14990001

BUSHING, BRONZE(SAME AS VPIVOTBUSH)

X

33

98460002

S-S CASTER ARM (INCL 2 #32 AND 1 #20)

X

34

93460007

S-S CASTER YOKE

X

35

12990018

NUT, NYLOCK JAM 1/2-20

X

36

11990029

BOLT, HEX HD 1/2-20 X 5 Z5

X

37

13990019

BUSHING, MACHINE 3/4 X 1 1/4 X 14GA

X

38

13990018

BUSHING, MACHINE 3/4 X 1 1/4 X 10GA

X

39

72460003

9X350-4 PNEUMATIC WHEEL ASSEMBLY

X

40

VKRLBRG

ROLLER BEARING

X

41

VKBRGRTNR

ROLLER BEARING RETAINER

X

42

VKSPNNR

SPANNER

X

43

VKBRGKIT

CASTER BEARING KIT (INCL #40, #41, #42)

X

 

 

 

 

(c) 1998-2001 Wright Manufacturing, Inc. All rights reserved. rev. 12/01

+ 9 hidden pages